
Rectangle Fire Pit Table 
Model #: 

Warning:

READ INSTRUCTION MANUAL BEFORE ATTEMPTING TO ASSEMBLE OR 
OPERATE THIS PRODUCT.

Keep the screws and parts out of reach of  children.

(Made in China)

Please keep this instruction manual for future reference

Assembly Instructions

SKU:ULTS-4525-F
RY43-0003



TABLE OF CONTENTS  

 

2

 

REMINDER
BEFORE ASSEMBLY
Verify that all parts are included with your gas fire pit BEFORE you begin assembly by
checking the Parts and Hardware List. For your convenience,some parts may be pre-
assembled or attached to heater components.

Leave hardware installed HALF-TIGHTENED on the gas fire pit during assembly until unit is
completely assembled, then finish tightening all hardware installed. 

YOUR OWNER’S MANUAL
Keep and store this Owner’s Manual for future reference-It contains importand instruction and 
procedures for safety and maintenace.

Warning and Cautions......................................................................3-5

Table of Contents................................................................................2

Tools and Parts...................................................................................6

 01-7 ......................................................................................ylbmessA

Lighting Operation........................................................................ 1 1-12

Maintenance and Storage............................................................ 13-14

Trouble Shooting...............................................................................15



  



  



  



A

A.  Table top
B.   Front panel
C.   Back panel 
D.   Right panel    
E.   Left panel
F.   Lid
G.  Metal stand 
H.  Protective cover
I.   Battery(AAA)
J.   Glass stone

K.  Burner(preassembled)

L.  Guard(preassembled)

M. Firebowl(preassembled)

N.  Electronic igniter(preassembled)

O.  Control knob(preassembled)

P.  Regulator(preassembled)

AA.  M6x16mm screw(x4)

BB.  M6x25mm screw(x12)

CC.  M6 washer(x16)

DD.  Screwdriver

B

C

D

E

MLK

N
O

P

F

G

H

6

I

J

AA

DD

BB CC

  



O

7

Attaching the back and front panel.
2.Attach the front panel (B) and back panel
(C) to the right panel (D) and left panel (E)
use 8 pcs M6x25mm screws(BB) and 8 pcs
M6 washers (CC),use screwdriver(DD).

Attaching the table top
3.Attach the right panel (D) and left panel
(E) to the table top (A) use 4 pcs M6x16mm
screws(AA) and 4 pcs M6 washers(CC),use 
screwdriver(DD).

BB x8pcs

AA x4pcs

CC x4pcs

CC x8pcs

DD

DD

C

E

O

B

A

E
D

D

.

.



8

G

F

L

I N

J

M

K

Attaching the metal stand.
4.Attach the metal stand (J) to the right
panel (D) and left panel (E) use 4 pcs 
M6x25mm screws(BB) and 4pcs M6 
washers(CC),use screwdriver(DD).

Attaching the bettery and place the
glass stone.

Securing the propane tank.
6.Place propane gas tank (not included)
into the metal stand(G).Make sure
the gas tank sits on the metal stad(G)
completely. Turn the preassembled wing
screw on the outer part of metal stand
(G) clockwise to secure the propane gas.

Place the lid (F) over the fire bowl(M).The 
lid must be removed when the burner
is in operation.Wait until the unit cools
competely before place the lid.

5.Open the igniter cover(N) and put the 
AAA bettery (I) into it,then tighten the 
igniter cover completely. Pour the glass
stone(J) around the burner(K). Ensure glass 
stone is not placed on the ignition portion 
of the burner.

BB x4pcs

CC x4pcs

DD

D

G

E



9

Assembling the cylinder .
7.Turn the cylinder valve on the tank 
clockwise to colse the propane tank. 
Attach the preassembled regulator 
from the table top (A) to the cylinder 
valve by turning the regulator coupling
nut clockwise.Make sure it is fastened 
securely and tighten connections by 
hand only.

Put the protective cover .
8.The product with protective cover(H). 

CYLINDER VALVE

PRESSURE 
RELIEF VALVE

BLEED-OFF
VALVE

BLACK COUPLING NUT

REGULATOR

turn clockwise to connect

turn clockwise
to reseal



10

Assembling the glass .
Unscrew all preassenmled screws on the glass clamps.
Then assemble one glass panel to the other glass panel.Repeat for the rest two glass panels.
Then assemble the two glass panel pieces togther with the final glasss clamps as shown below.

Inserting the glass.
Insert the glass assembly made in step 1 into the ridge on the top of the fire table body.

Assembly

.



11



12



13



14



15


